80 = Electrical Equipment Plate 7
Isetta Export 57

Krisch




&

..
5
&

: 'ts’i; I G WY Tl 7l e
80 o El;actfical équipmenl / Engine % ' il ‘ Plate 7
Part No. :IZY ) Description & Qty.
Starter
80 02 051 2 MRSt arter hon i ieagr S e e e 1
8002501 | — | housing with starter cablé ..' ............................ 1
18066525 | . | starter cable ....... s e Seli i e 1
8002505 | @ | armature, completiet s e 1
8002509 | 3 | fan with automatic advance umt ond CoVEBr. ......... ... 1
80 02 521 4 | auvtomatic advance unit with 2 return springs ..... R 1
. 8002570 ~— | return spring for.automatic advance unit ... 2
8002512 5 hex. screw for starter to crankshaft ...................... 1
8002516 éiiiiwasherbforthex ifccrew heenCh itk sblu g il i ol 1
9951430 [ — | disc spring 33,7 for fan to armature .................. 1
8002524 '8 * | selofifield coils it T e M 1
‘8002‘528,, @ carbon brush ..... e in A 4
8002532 | 10M{ spring for carbon brush ....... .. .... ... bt e 4
@0 02536 i connechoh plate, compli i LA sl S 1
8002’540 12 | cover rmg for h%usmg D R "'.-‘ ......................... A
18002544 | 13 | cover for fan ........... ST R b 1
9‘901 303 | 14 counfersunk serew M4x6—5S cad. ...l 2
80 02 558 o fon, without fittings it L (o e 2
8030054 .| 16 'contact br@ker, compl g R e s T B R
18030110 |17 | “breaker arm .........i... R L S 1
8030504 18 | contact ‘bracket' S D S LR 1
18036505 | 19 | rubber ‘gromm'et : R ..... 1
For sfarter to cheun case cover:
Sl e Gt
0030104 | 22 | 1 e LT B 4
‘8070‘500:‘ 23 | rubber grommet in blower ééVer for starter cable ........ ]
; : : Ignmon conl ; )
4 8030050 = ‘;‘lgmhon eml thh condenser S 1
8039'652 : @ | Jgnnhon coal e LTt o e 1




80 = Electrical equipment / Switch

Plate 7 80 = Electrical equipment / Engine Plate 7
Part No. ':IZY Description Qty. Part No. 5‘:" Description Qty
Electrical equipment of instrument panel 80 30 555 25 CONAENSEr oottt ettt e 1
Ignition — starter switch 80 30 500 26 bracket for ignition coil ....... ... i 1
80 48 510 36 ignition — starter switch with key - ....oooooeoe 1 80 30 558 27 | clamp for condenser ......... ..o 1
80 48 511 — key (when ordering please indicate key No.) .............. 2 80 30 508 28 clamp for ignition Coil 1
99 32655 37 shim for ignition-starter switch .......................... 1
‘ For ignition coil to bracket of chain case cover:
9 | hex. 15— black. oo 2
Switch for headlamps 99 13 457 2 ex. screw M 6x15—8 G pho.blac
9932071 21 spring washer B 6 ... . 2
8048514 — | switch with knob ... . ... 1 A M S ohoblack )
8048515 | 38 | KNOD ..i.tiiiiii e 1 7922054 1 30 ) hex. nut M =65 phoblack. ..oooorrr
8048518 39 | washer 1
High tension cable — spark plug cap — spark plug
Control light 99 76 820 31 high tension cable AZLK black (230 mm long, for right
8048522 | 40 | control light, blue, single-pole ............vueeeeeeenn.. 1 , hand drive 430 mm) ... !
8048527 | 41 control light, green, single-pole ....... ... ... ... . ... 1 9976 330 — | spark plug W 240/T 1—14 ... !
40 48 530 42 | control light, red, bipolar ...... .. ... .. il 1 80 36 500 32 spark plug €ap .o 1
9978279 | — | bulb, J12V2W . 3 8036502 | 33 | rubber plug for spark plug cap ............ ...l 1
Directional flasher Voltage regulator
80 48 536 43 flasher cut-out 2X15W ... .. 1 80 08 500 34 voltage regulator, compl. ..., 1
9919 406 — | cyl. stud AM 5%8—5S pho.black. .......... ..o 2
For directionat flasher to instrument panel: 99 33 058 —_ spring washer B5 ... ... 3
99 32 070 — | springwasherB6écad. ..... ...l 1 9919 359 — | cyl. stud AM AX6E Ms. 58 «ovnenrs 3
99 22 054 — | hex. M é6—6S phoblack. ......... ..ol 1 .
% ex. nut pho-blac 99 33035 — | spring washer B 4 .. ... 2
80 42 558 35 | rubber ring ... 1
Fuse box
F It lator to floorboard:
80 48 538 44 | fuse box for 6 poles, with 6 fuses ........................ 1 or veflage reguiator fo toorboar
9978810 | — | FUSE B «uiiitii et 6 9932045 | — | spring washer B 5 ... | 4
80 48 542 45 | bracket for fuse box ........ ..ol 99 07 620 — | oval head screw AM 5x6—4S pho.black. ................ 4
97 96




80 = Electrical equipment / Battery / Windscreen wiper / Horn Plate 7 80 = Electrical equipment / Battery Plate 7
Part No. EZ" Description Qty. Part No. EZY Description Qty.
80 42 563 54 | tensioning strut for cover ... 2 For fuse box to bracket:

80 42 566 55 | bracket for cover ....... . i 1 )
99 24 030 56 | wingnut M5forcover ....... ... i 2 9919420 46 cylinder screw M 5x15—55 pho.black. .................. 2
99 32 040 — | spring washer A5 ... 2
For negative battery cable to 3rd cross member of frame:
For bracket to instrument panel:
80 42 526 — WAShEr 1
9932070 — | spring washer B 6 cad. ....... ...l 1 9913 221 47 | hex. screw M 5X10—8 G pho.black. ................ .. ...
9913 470 — hex. screw M 6X18—8G cad. ......... ... oo 1 99 32 040 48 spring washer A 5 .o e
8052558 — protective cover for voltage regulator .................... 1
Rubber sleeves for instrument panel:
For hole in the rear wall:
80 48 546 49 rubber sleeve for windscreen wiper ......... .. ... ... 1
80 42 577 — | plug for 250 c.c. engine ... 1 8070502 — | rubber sleeve for speedometer shaft .................... 1
5555139 — rubber grommet for 300 c.c. engine ...... ...l 1
Wind . Electrical equipment of steering column guide
indscreen wiper Horn contact — Turn signal switch — Dimmer switch
1.30 44051 o W|p.er MOTOT e ] 80 46 510 @ horn contact with crclip o 1
8044553 | — | spring at stop bracket ... ... 1 80 46 514 ST circlip !
B . ‘ oy o | | 8046514 | S circlip .o
8044552 cyh’nder stud for cable connection 80 48 554 52 | turn signal switch with insert and plastic lever .......... 1
80 44 554 — | spring across the stop bracket ........ ... ... ..ol 1 80 48 580 — | insert for turn signal switch .
— | carbon brush ... 2 - . o o
80 44555 carbon erSh_ . 80 48 558 — | dimmer switch insert and plastic lever .................... 1
80 44 556 — | stop washer (insulating washer) for armature ............ 2 80 48 582 . insert for dimmer switch . :
: B oh) ;| | 8048582 | — | insert for dimmer switch ... ...
80 44 557 lower gear Se: (?2’:; on: g :ee::) : 80 48 584 - plastic lever for turn signal and dimmer switch .......... 2
80 44538 — | upper gear set (28 an goth) oo 80 48 560 — | clamp with oval head screw for dimmer switch .......... 2
80 44 559 WS 1
80 44 560 — gear with toothed rack ........ ... ...l 1
80 44 561 — | wiper shaft ... 1 Battery
— 7o X= e 1212 S 1 »
80 44509 W{per Cl;jmd """ ] 80 42 051 — | battery 12 V 24 Ah with cover .......... ... . 1
80 44 513 — wiper blade ....... ... i SRR 80 42 531 N COVEr £ BAHERY oo vevv oo 1
99 36 225 — | toothed washer, J 10,5 pho.black. for motor mounting at 80 42 560 — | protective cap for positive and negative cable o
ﬂ-"e door ......enen A ] 80 42570 — | positive battery cable ......... ...l 1
80 42 573 — | negative battery cable ......... .. ..ol 1
Horn
8046051 | —— | ROMM ittt 1 For battery to' bottom of box:
8050550 | — | rubber grommet for horn cable at the floorboard ........ 1 8042510 | 53 | base for battery ..........ooeeuiieiiriiiiiiaiiiiainn 1
99  9g




80 = Electrical equipment / Stop and license plate light / Flasher light Plate 7 80 = Electrical equipment / Horn / Headlamps Plate 7
Part No. :f;y Description Qty. Part No. '52" Description Qty
Stop and license plate light Fastening parts for horn to floor panel:
8054513 | — | stop and license plate light, compl. ...................... 1 9912475 | — | hex. screw M 8x35—8 G pho.black, .........ovvveinnn... 1
8054 514 — | stop and license plate light, compl. (for Awustria) ........ 1 80 46 555 — | SPaCEr 1
80 54 554 — | housing with license plate and stop light glass .......... ] 99 33 087 — | spring washer A 8 cad. .................... PR 1
. . 99 22 082 — hex. nut M 8—6S phoblack. ............................ 1
80 54 558 81 housing, only with license plate light glass .............. 1
80 54 560 82 | glass for license plate light .......... ... ... 1 Headlamps
99 47 040 - PVt 2 80 50 056 60 headlamps housing, 1t + ... oo 1
80 54 556 83 | glass for stop light with bulb socket .................... 1 80 50 053 — | headlamp housing, right .......... .. ... i 1
80 50 583 — oval head screw M 4 for socket terminal ................ 3 80 50 531 — headlamp insert with bulb socket ........................ 2
80 54 582 84 gasket for stop light glass ... 1 8050528 61 rim, chromium plated, with screw ... 2
! i ¢ liah 80 50 553 62 | glass 2
8034562 | 85 | oval head countersunk screw M 4X8 for fixing of stop light 8050555 | 63 | sealing ring for Glass ...........oeeeooeeeeeeiii.. 2
glass ... 1 80 50 558 64 | spring clip for glass ..o 10
8054576 86 base plate, rubber 1 80 50 559 65 SUPPOI FING .ttt ittt 2
80 54 584 87 spring washer B 5 for fixing to support 9 8050 563 66 SQUANE NUE .ttt e e e s 4
. 8050 574 67 | oval head screw ...... ... 4
8054 386 8 ex. nut M5 ...... 2 80 50 567 68 PreSSUre SPIING o .vtntt vttt ettt et eneeaaeans 2
8054523 | 89 | stop light support (plate-iron) .....................ol 1 8050585 | 69 | washer for lock ...........iiiiiiiiiiiiii 2
80 50 550 — rubber grommet for cable passage through rear portion 80 50 587 70 cylinder stud for lock ......... ... ... i 4
OF BOY oo e 1 8050 577 71 par'obolic reflector with spring clip ...................... 2
) 80 50 579 72 | spring clip for bulb socket ......... .. .. ...l 2
9978308 0 bulb K 12V 15W for stop light ..............cooeeenn. ! 80 50 589 73 | spacer for reflector support .......... .. ...l 2
9978340 | 91 | bulb L 12V 5W for license plate light part No, 8054513 1 8050591 | 74 | FiXING PIN 4 ittt 2
8054516 9] bulb 12V 10W for license plate light part No. 8054514 1 80 50 580 75 bulb socket ... ... .. o2
8050 583 76 | oval head screw M 4 for socket terminal ................ 8
Fastening parts for support to body: 9978025 » 77 | bulb B 12 V 35/35W for high and low beam ............ 2
: 9978 254 78 bulb H 12 V 2W for parking light ...................... 2
80 54 535 —— base 1
99 32071 — | spring washer B 6 ... ... i 3 For headlamp housing to body panel, left and right:
99 22 054 - hex. nut M 6—6S phoblack. .......................... 3 80 50 536 79 base plate for housing ........ ... ...l 2
9532192 80 WAShEr 8
Flasher light 99 13 439 —_ he?(. screw M 6x12—8G phoblack. .................... 7
99 13 457 — | hex. screw M 6x15—8G phoblack. .................... 1
80 54 547 92 flasher light, left and right ... ... ... oL 2 40 66 530 - rubber grommet for cable passage through outer panel .. | 2
101 100




102

80 = Electrical equipment / Wiring system Plate 7 80 = Electrical equipment / Tail light / Wiring system Plate 7
Part No. EIZY Description Qty. Part No. E;y Description Qty
9976 483 — | lead B 1,5 (x400) Cu. yellow-white, can only 80 54 581 93 | flasher light glass without anti-dazzle device ............ 2

from light switch to fuse box .......... be supplied 8054 585 93 | flasher light glass with anti-dazzle device ................ 2
9976 482 —_ lead B 1,5 (x350) Cu. black-yellow, . 80 54 579 94 rubber base .. ... 2
from fuse to wiper .......... ... ..... In mefres 9919 835 95 | cylinder stud S 3,9%9,5 pho.black. for flasher light to body| 4
8060500 | — | starter cable between starter and terminal 9978308 | 96 | bulb K12V 15W ... i 4
for 250 c.c. engine ....vi i 1
80 60 501 — | starter cable between starter and. terminal Tail light
for 300 C.C. ENGINE . tvtittii i 1
99 75 300 . insulaﬁng hose B 8X9,5, black (950 mm ]ong for starter 80 54 542 97 tail Ilghf, left and l‘ighf, compl. ........................ 2
cable of 250 c.c. engin-e), can only be supplied in metres ] 80 54 590 98 glass for tail llghf ...................................... 2
9975 312 — | insulating hose B 9x10,4, black (925 mm long for starter 80 54 592 99 | rubber ring ... 2
cable of 300c.c. engine), can only be supplied in metres| 1 8054594 | 100 | lock ring ....oooiniiiiiii e 2
80 60 510 — | lead for flasher and dimmer switch, later part No. 80 60512| 1 9978340 | 101 | bulb L 12V 5W .o 2
80 70 502 — | rubber grommet for starter cable and wiring harness, 80 54 541 — | tail light (for Austria) ..... .. ...t 2
rear part, in rear wall of body «...evenoreeeeeanannnnss 1 8054516 — | bulb 12V 10 W for tail light part No. 8054541 .......... 2
4084518 — | grommet in floor panel for cable of stop light switch ....| 1
8070530 — | ground cable to engine support ......... ..o il 1 Wiring system
8070220 | — | rubber grommet for tead to flasher and dimmer switch ... | 2 80 66 501 — | wiring harness, medium part ........ ..o 1
80 66 505 — | wiring harness, left part ... ... 1
For single leads of instrument panel: 80 66 508 — | wiring harness, rear part ... oo 1
8066 513 — | cables (from instrument panel) with spiral hose .......... 1
9975282 | — | insulating hose B 6X7,2 (X60), black .... ) canonly 3 8066516 | 102 | spiral hOSe ...uvineeeeie e 1
9975300 | — | insulating hose B 8x9,4 (x4), black .... % by supplied 5 9976423 | — | lead B 0,75 (x130) Cu. yelow-red from ..................
9975320 | — | insulating hose B 10x11,4 (X150), black in metres ! flasher cut-out to control light ..................oooon...
8070503 — | rubber grommet for wiring harness ............. ... .. ... 2 99 76 424 — | lead B 0,75 (x230) Cu. green, from ...................... q
ignition switch to charging control ............ ... ...... Z
For fixing of leads: 9976425 | — | lead B 0,75 (x370) Cu. black, from ...................... z
fuse to main light control ...... .. ... ... . il o
8070518 104 clomp for spiral hose .o 1 99 76 428 — lead B 0[75 (X400) Cu. blcnck-blue, ............... . @
8070526 | 105 | terminal block, seven poles, for wiring harness .......... 1 from fuse to speedometer 1amp «....ooveeineiie .. 8_
8070523 | 106 | clamp for spiral hose support at left side panel .......... 1 99 76 423 — | lead B 0,75 (x400) Cu. yellow-red, ..........ccoveeer.... g
from fuse to flasher cut-out ....... ... ..o il 5
For the terminal block: 99 76 481 — lead B 1,5 (x300) Cu. yellow, from ...................... a
ignition starter switch to fuse .............. ... ... . @
8070 542 _— D OSE i e e 3 99 76 481 . lead B ],5 (X]S‘O) Cu. yell‘ow, FrOM o oo @
9907710 — | oval head screw Z 2,9%13 pho.black. .................... é ignition starter switch to light switch ....................
103




US-MODEL

The list “US-Model” deals with the parts which differ from those of

the “Production-Model”. Parts, which are identical with those of the

“Production-Model”, are contained in the list covering the ,Production-

Model” (black print).

105

80 = Electrical equipment / Instruments Plate 7

Part No. EZY Description Qty.
For fixing clamp to instrument housing:

99 01 106 — | oval head countersunk screw AM 5X10—5S cad. ........ 2

99 22 036 — | hex. nut M 5—6S phoblack. ......... ...l 2
Instruments

8080050 | 107 | speedometer 60 O, ratio = 1,52 (with bulb) .............. 1

80 80 500 108 | instrument panel ... 1

8080512 — speedometer shaft ........ ... ... il 1

9978 279 — | bulb for dial light J 12V 2W ... ..ot 1
For instrument housing to door:

9912485 — | hex. screw M 8x40—8G cad. ....... e 2

99 32 090 — | springwasher B8 cad. ... ... il 2

99 22 081 — | hex.nut M8—6S cad. ... 2
Speedometer shaft support at floor step behind seat:

80 80 504 — | rubber grommet ... 1

8080508 — SUPPOTT ottt e s 1

9919835 — cylinder screw S 3,9%x9,5 phoblack. .................... 2

104




80 = Electrical equipment / US-model 80 = Electrical equipmeni/ US-model
Part No. Description Qty. Part No. Description . Q.
1 !
For flasher and dimmer switch: US-model
80 48 572 oval head screw ... e 4 Electrical equipment
8048573 | tension Plate .....iiiieiie e 2 5
Headlamps |
Flasher light 8050532 | headlamp (sealed beam) ......... ... % 2
8054548 | front flasher light, left and right (Hella) ........................ 2 80 50 051 housing, left (Hella) ... ... o1
80 54 500 bulb with double filament 12V 32/4 cp. ..., 2 8050054 | housing, right (Hella) ....... ... o Co
8054549 | oval head countersunk screw for fixing of frame ................ 4 8050529 | rim, chromium plated, for housing (Hella), left and right ........ L2
80 54 526 f:over (gl.ass head.') """"""""""" e 2 80 50 540 spring clip for rim ... 0
80 54 501 intermediate housing for “Hella” flasher light .................. 2 8070535 | 3-pole male plug with confact SPring ... ...........oovoove.... 2
8054502 | sealing ring between housing and flasher light .................. 2 -
. 8070536 | 3-pole male plug ..ot 2
8054503 | base between housing and body ........ ... ... 2 :
9936135 | toothed washer J 6,4 pho. .......ooviiiiiiiiiiiiiiiiiiann, 4 |
9913425 | hex. screw M 6X10—8 G pho.black. .......c.ovuiiiiiiiiiin... 4 For headlamp to body, left and right: i
8050550 | rubber grommet for wiring harness through side panel, 8050537 | base Plate ... ...iiiiiit ittt 2
left and right oo 2 9919481 | cylinder stud M 6x25—5S pho.black. .......................... 2
. 9919 471 cylinder stud AM 6X18—5S phoblack. ... 8
Flasher, stop and tail light 9933078 | spring WaSher B 6 ... .oovernete e 8
8054544 | flasher, stop and tail light ... .. .o i 2 9922054 | hex. nut M 6—6S phoblack. ........ooeeiiiiii 8
8054596 1 houSINg oot 2 8050520 | £1NGE, 1EFF + . veeeeeee ettt 1
28 51 59; insert . s 2 8050522 | flange, Tight «.. ... eeee et 1
5452 c?ver (re .g GSS) wnnrern ) 8050518 | reinforcement plate left .. ... i 1
80 54 529 rim, chromium plated ... ... .. 2 8050519 - | olate riaht 1
8054500 | bulb with double filament 12V 32/4 €p. ....ooveereeneennn.. 2 reinforcement pIaie TIGRT - «ovvrvrrrrrrenr
8050514 | tension plate ... 2
For flasher, stop and tail light to body: 99 21 631 hex. nut M 14x1,5—6S, for tension plate ...................... 2
BO54598 | BOSE ... ... 2 9933148 | spring washer B 14 ...ooooooiniiiiiinn 2
8054599 | hOllOW SCIEW - - v v oo e 2 8050516 | hollow SCrew .....c.iuiiniii i 2
9931089 | washer 15 cad. ....o.iiinii e 2
99 21 630 hex. nut 14x15—6S phoblack. ... ... .. ... ..o L. 2 Directional flasher — flasher switch — dimmer switch
License plate light 8048537 | directional flasher 2x25W 12V (Hella) ......... ..ol o
8054512 | license plate light (Hella) «....ooiiiiiiiiiiiiee e, 1 8048555 | flasher switch (Hella) ... 1
8054520 | cover with bulb socket, black. ...........coo i 1 8048559 | dimmer switch (Hella) ... . o ; 1
8054519 ' bulb 13V 6 €p. ottt 1 8054505 | clamp for flasher and dimmer switch to steering column guide ..| 1
. [
107 - 106




80 = Electrical equipment / US-model

80 = Electrical equipment / US-model

Part No. Description Qty. Part No. Description , Qiy.
|
. Tandem windscreen wiper Wiring harness
| |
8044060  windscreen wiper, compl. ... 1 8066502 | wiring harness (medium part) ... .ol P
8044 052 | WIPEI MOOr ettt ettt e e e e e e e 1 8066506 | wiring harness (left part) ....... ... ... 1
8044520 | wiper lever support . ... 1 8066509 | wiring harness (rear Par) -« . ovooooe oo 1
80 44 521 €onNNECHON rod .. ..o 1
8054510 | Wiper arm ... 2
8044514 | wiper BIade .. .vint 2 _ Leads
‘ 8066514 | cables of instrument housing ........ ... ... il 1
For tandem wiper to door (only for later equipment for cars, 8066528 | lead for headlamp, left (to TO-pole terminal block at wheel
which have no dent at door inner panel for tandem wiper) .
hOUSING) - 1
8044522 | supporting bracket ... ... e 1 8066529 | lead for headlamp, right (to 3-pole terminal block at wheel
6050508 | shim 1,2 (as required) ......oiuiiiiiii e 2 housi ‘
. _ OUSING)  + ettt ettt e e e e e e 1
6050509 | shim 2 (as required) ......... .. .. i 2 80 66 511 lead for flasher liaht and di - .
6050510 | shim 3 (as required) ...... ..ol 2 ead for flasher light and dimmer sWifch ..............cooenenes
9916 222 oval head screw S2,9x6,5, nickel-plated ............ ... ... ... 2
' For the leads:
; i hing ....... 5
Speedometer 80 66 5?1 nipple bushing for cables of instrument panel
8070503 | rubber grommet 2K 5
8080053 | speedometer (miles) ....... ... 1 8066522 | nipple of lead for flasher light and dimmer switch ... ......... 5
Fuse box
8048539 | 6-pole fuse BOX ......c.oiiiiiiii e 1
9978810 | FUSES 8 oot é
Terminal block
8070527 | 10-pole terminal block .......... ... i 1
8070543 | BOSE vttt 1
Terminal block at wheel housing, right:
8070228 | 3-pole terminal block .=....... ... i 1
g 8070544 DaSE ot 1
9907710 oval head screw Z2,9%13 pho.black. ....... ... ool 2.
109 108




|
ot
R AT

g ot
e

i

g







